ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

rum o

pe:
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 14.07 dBm|
780.28900 MH?Z|
= Thds 26.00 dB|
. P S ) P 4.855000000 MHz
wd T J'fa '\ 160.7
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L
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CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 780.289 MHz 14.07 dBm ndB down 4.655 MHz
T1 1 777.092 MHz -12.03 dém ndé 26.00 dB
T2 1 781.948 MHz -11.94 dBm  factor 160.7
L L J

Date: 20.J4N.2020 11:19:41

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,80 db & RBW 100 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.60 dBm| ™Il 15.89 dBm|
782.99900 MH?Z| 781.1610 MHz
20 20 -
) 26.00 dB| . ndB 26.00 dB|
w0 ~ - Ao ra}mm.nwp,,l 4.965000000 MHZ| 104 s PO B e 9.650000000 MHZ|
Q factor \ 157.7 7 Q factor 80.9
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-t0d + - -10d i ¢
/ { \
- 20 di —
Ry A A p
30 s
/
40 o +
50 df =
-60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 782.958 MHz 13.60 dBm ndB down 4.985 MHz ML 7EL 161 MHz 15.89 dBm ndB down 9,65 MHZ
T1 1 779.522 MHz -12.52 dém ndé 26.00 dB T1 1 777.205 MHz -10.05 dém ndé 26.00 d8
T2 1 784.488 MHz -12.67 dém  factor 157.7 T2 1 766,855 MHz -10.04 dBm  factor 80.9
L L J - L JL J [
Date: 20.JAN.2020 11:24:35 Date: 20, JAN.2020 11.41.44

Highest Channel / 5MHz / 64QAM

pectrum v
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
mili] 13.40 dBm|
784.09000 MHzZ|
20 ' ndg 26.00 dB|
w0 e g e A ln po BN 4.895000000 MHz
’lﬁ Q factor N 160.2
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50 d
-60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 784.09 MHz 13.40 dBm nd@ down 4.895 MHz
TL 1 782.032 MHz -12.84 dam ndd 26.00 dB
T2 1 786.928 MHz -12.51 dém Q factor 160.2
L I 4 -

Date: 20.JAN 2020 11:25:11
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.50 - - - -
Middle CH - - - - 4.51 4.50 8.97 8.97 - -
Highest CH - - - - 4.49 4.48 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - - - - -
Middle CH - - - - 4.49 - 8.99 - - -
Highest CH - - - - 4.54 - - - - R
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pectrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.60 dBm| 14,46 dBm|
20 780.10900 MH?Z| - 780.76900 MHz
¥_OccBu 4.4B5514486 MHz 4.495504496 MHz
(1T MO L P AR . )
04 Jl” e, T oa e s
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60 d -60 db
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 780.109 MHz 15.60 dBm ML 1 7B0.769 MHz 14.45 dBm
TL 1 777.26224 MHz 10.77 dém Oce Bw 4.485514486 MHz T1 1 777.25225 MHzZ 9.28 dBm oce Bw 4. 495504496 MHZ
T2 1 781.74775 MHz 9.53 dbm T2 1 781.74775 MHz 9.30 dBm
L I ) L I ) -
Date: 20.JAN.2020 10:59:36 Date: 20, JAN.2020 10.59.48

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum &2 pectrum i
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.96 aBm 14.95 dBm|
0 - 782 63900 MH?Z| - 784.19800 MHz
¥ occ Bu 4.505494505 MHz 4.495504496 MHz
T oef el : - oA
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PPN PN B S AT AL, o R S
a0
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 782.638 MHz 15.95 dBm ML 764,136 MHz 14.95 dBm
TL 1 779.74226 MHz 8.99 dém Oce Bw 4.505494505 MHz T1 1 779.75225 MHzZ 9.73 dBm oce Bw 4. 495504496 MHZ
T2 1 784.24775 MHz 9.61 dbm T2 1 784.24775 MHZ 9.42 dbm
L I ) - ( It ] x

Date: 20.J4N.2020 11:10:24 Cate: 20.J4N.2020 111013

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

pectrum v
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att a0de  SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.65 dBm| mili] 15.19 dBm|
20 . 783.96100 MHz - 784.72000 MHz
y Oce Bw 4.485514486 MHZ, - ¥ Oce Bw - 4.475524476 MHZ|
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50 d -50 di
&nd 60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 783.951 MHz 15.65 dem ML 7B4.72 MHZ 15.19 dBm
TL 1 782.25225 MHz 9.45 dBm Occ Bw 4.485514486 MHz TL L 782.26224 MHz 9.24 dBm Occ Bw 4.475524476 MHz
T2 1 785.73776 MHz 9.95 dBm T2 1 786.73776 MHz 10.25 dBm
—
L U J L JU J
Date: 20.JAN.2020 11:10:35 Date: 20 JAN.2020 11:10:48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

Spectrum b Spectrum =
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.16 dBm| ™l 17.15 dBm|
" 784 1 MHzZ ) 782.6190 MHz
= B.071028971 MHz « 8071028971 MHz
e e P S 2
10 d 10 d :
0B / | 0 b |
\ ] |
-10 dBm — 4 -10 dBm - Y
/ ! \
20 dam £ —— 20 dem = —
-30 dBm -30 dBm
/ /|
/ J
-40 dBm - -40 dBm -
o - o 7/
50 dath— ey A Seess
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 784.557 MHz 17.16 dém ML 762,619 MHz 17.15 dBm
T1 1 777.5445 MHz 10.83 dém Occ Bw 8.971028971 MHz T1 L TT7.5245 MHz 9.92 dam Occ Bw 8.971028971 MHz
T2 1 785.5155 MHz 11.42 dBm T2 1 786.4955 MHz 9.24 dBm
L JL J GHINNANND e L JL J GRINNANED wa
Date: 20.JAN.2020 11:20:25 Date: 20.JAN.2020 11:29.37
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

pectrum

(=]

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 10,80 dB & RBW 100 kHz
SWT 18 ps @ YBW 300 kHz

Mode Auto FFT

(@ 17k Max

MIL1]

oce Bl
I A

5 dBm|
781.10800 MHz
4.485514486 MHz

S gae

60 df

CF 779.5 MHz

1001 pts

Span 10.0 MHz

Marker

X-value | ¥-value |

Function |

Function Result

v
Type | Ref | Trc |
ML 1

T2 1

781.108 MHz
777.27223 MHz
781.75774 MHz

13.96 dBm
7.20 dBm
8.19 dém

oce Bw

4.485514486 MHz

L L

Date: 20.J4N.2020 11:19:29

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 20.JAN.2020 11:24:47

ectrum k2 pectrum i
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.51 dBm) ™Il 15.09 dBm|
783.13900 MH?Z| 783.8380 MHz
= 4.485514486 MHz @ - £.991008991 MHz
104 s P! gy 104 s A
! /
od : 0 di 4 \
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10 d L -10 di : t
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PSP AsT) e e oS X v
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-40d f
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50 d -
60 d -60 db
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.138 MHz 13.51 dBm ML 763,638 MHz 15.89 dBm
T1 1 779.76224 MHz 8.08 dém Oce Bw 4.485514486 MHz T1 1 777.5045 MHz 8.22 dBm oce Bw 8.991008991 MHZ
T2 1 784.24775 MHz .24 dBm T2 1 786.4955 MHz 9.70 dBm
L L J - L JL J [

Date: 20.JAN.2020 11.41.33

Highest Channel / 5MHz / 64QAM

pectrum

Ref Level 30,00 cBm
o att 30 dB
SGL Count 100/100

Offset 10,80 db « RBW 100 kHz
SWT 10 ps @ VBW 300 kHz

Mode Auta FFT

(@ 17k Max

MiL1]

oOce Bw

78398100 MHz
4.535464535 MHz

¥
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60 df

CF 784.5 MHz

1001 pts

Span 10.0 MHz

Marker

X-value 1 Y-value |

Function |

Function Result

Type | Ref | Tre |
M1 1

783.381 MHz
82.21229 MHz
86.74775 MHz

13.98 dBm
6.85 dam
8.71 dam

Oce Bw

4.535464535 MHz

Date: 20.JAN 2020 11:24:58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

im || Spectru
Ref Level 30.00 dem  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PABS
20 dbie —BBURIOUS | INE ABS DAES 20 dbHpe—FRUSLOUS | INE _ABS R I
10 dem ” 10 dbm “[
0 de “ 0. dem H
-10 dBm J‘ ’l -10 dem — JI 1
-20 dBm J" \I -20 dBm J' ‘]
SRURIGUS_LINE_ABS 1 | SPURIGUS_LINE_aBS_ ! \\
-40 dBm !‘ \ -40 dBm +—
/ \_,._ /k.,‘
50 dBm r AN | -50 dBm = \‘
i 20,80 {
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 770.15085 MHz -61.0% deém -26.0% de 763.000 MHzZ 775.000 MAz 6.250 kHz 773.45054 WAz -61.26 dbm -26.26 de
775.000 MHz 775.900 MHz 100,000 kHz 775.10205 MHz -48.96 dBm -35.96 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,65230 MHz -49.07 dbm -36.07 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98746 MHz -53.51 dBm -40.51 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.98896 MHz -54.06 dBm -41.06 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.37263 MHz 20.45 dBm -9.55 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 20.83 dBm -9.17 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.02233 MHz -54.23 dBm -41.23 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.00075 MHz -52.77 dBm -39.77 de
788.100 MHz 793.000 MHz 100.000 kHz 791,70035 MHz -49.65 dBm -36.65 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,12203 MHz ~49.02 dBm 36,02 dB
793.000 MHz 506.000 MHz 6.250 kHz 796.42208 MHz ~61.00 dém ~26.00 d8 793.000 MHz 806.000 MHz 6.250 kHz 704.27922 MHz -61.19 dBm -26.19 dB
T
1 [ ) P2
Dete: 20.44N.2020 11:06:56 Date: 20.JAN.2020 11:17:56
o
[u:u
= Sp ur
Ref Level 30.00 dem  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 AvoPwr [@1 avgPwr
Limit dheck PABS Limit ¢heck PABS
20 dbipe —$PURIOUS | INE ABS pAkS e e -
10 dBm 10 dém
0 de I ‘ 0. dem -
-10 dem - ! l -10 dBm — ‘
-20 dBm ] \ -20 dBm /_j lL
SPURIDUS_LINE ABS ‘\\ | SFURIOUS_LINE_aBS_ = {\m\
-40 dBm =T 40 dBm —
-50 dBm [ 50 dBm. r
£0.da A0, 4R } N
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 773,05195 MHz -61.17 dBm -26.17 d& 763.000 MHz 775.000 MHz 6.250 kHz 772,57243 MHz -61.24 dbm -26.24 db
775.000 MHz 775,900 MHz 100.000 kHz 775.89685 MHz -39.40 dBm -26.40 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -48.85 dBm -35.85 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98666 MHz -42.11 dBm -29.11 dB 775.500 MHz 776.000 MHz 30.000 kHz 775,90525 MHz ~53.01 dbm -20.01 de
776.000 MHz 788.000 MHz 100,000 kHz 781,65235 MHz 6.87 dBm -23.13 dB 776.000 MHz 788.000 MHz 100.000 kHz 764,74525 MHz 6.40 dBm -23.60 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05260 MHz -44.69 dBm -31.89 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01963 MHz -34.92 dBm -21.92 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.14650 MHz -40.57 dBém ~27.57 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,19545 MHz -31.26 dBm -18.26 dB
793.000 MHz 506.000 MHz 6.250 kHz 79327922 MHz -60.15 dBém -25.15 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.55195 MHz -52.80 dBm -17.80 d8
T
1 [ ) P2

Date: 20.JAN. 2020 11:01:53

Date: 20.JAN.2020 11:12:53
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

P m @ Sp ur

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PAES

20 dbie —BBURIOUS | INE ABS pARS 50 dhipe—$BURIOUS JINE ABS pal r

10 dBm ” 10dBm J‘[

o ds H‘ 0 dem “

10 dem ] J‘ l -10 dBm - f ‘l

-20 dBm f’ ‘\ 20 dem 1 l

SRURIGUS_LINE_ABS T \ | SPURIGUS_LINE_aBS_ ] \\

-40 dBm / \N\“ -40 dBm _j \

50 dem =" | 50 dem A i

50480 - |50 dbn I

Start 763.0 MHz 7007 pts Stop 806.0 MHz || Start 768.0 MHz 7007 pts Stop 806.0 MHz

puri E Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Range Low Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 77143357 Mhz -61.27 dbm -26.27 db 763.000 MHZ 775.000 MHz 6.250 kHz 764.67233 MHz ~61.25 dom 26.25 0B
775.000 MHz 775,900 MHz 100.000 kHz 77583931 MHz -48.18 dBm -35.18 dB 775.000 MHz 775.900 MHz 100,000 kHz 77567118 MHz 49,30 dBm 36,90 dB
775.900 MHz 776.000 MHz 30.000 kHz 77598197 MHz -52.67 dBm -39.67 dB 775.000 MHz 776.000 MHz 30,000 kHz 77505830 MHz 53.95 dam 40.98 B
776.000 MHz 788.000 MHz 100.000 kHz 777,32468 MHz 19.54 dBm -10.46 db 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 19.99 dBm -10.01 dB
788,000 MHz 788,100 MHz 30.000 kHz 788.06588 MHz -53.93 dém -40.93 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.03511 MHz -52.58 dem -39.58 dB
788.100 MHz 793.000 MHz 100.000 kHz 79072133 MHz -43.66 dBm -36.66 dB 788 100 MH= 783.000 MHz 100.000 kHz 70063531 MHz 48 73 dBm E7ade
753.000 MHz B06.000 MHz 6.250 kHz 798.74675 MHz “61.11 dém -26.11 dB 793.000 MHz 806.000 MHz £.250 kHz 805.04545 MHz -61.23 dBm -26.23 dB

)
Il - I ) e

Date: 20.JAN. 2020 11:05:15

Date: 20.JAN.2020 11:16:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20.JAN. 2020 11:03:34

Date: 20.JAN.2020 11:14:34

pectrum x| Spectrur

Ref Level 30.00 cBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep

SGL Count 100/100 SGL Count 100,100

@1 AvoPwr [@1 avgPwr
Limit ¢heck PABS Limit heck PARS

20 dbie—$PURIOUS | INE ABS pAKS 20 dbipe—$RURIONS | INE ABS DA

10 dem: 10 dBm

.

o de 0 dem

-10 dem = l[ ‘l -10 dBm —

-20 dem j \\ -20 dBm ,,/‘

SPURIOUS_LINE_ABS | SFURIBUS UNE ABs

-40 dem ﬂ\r‘ -40 dBm

-50 d8m { 50 dBm |_,

s0dsn 1 6048, I RS

Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

P E Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773,41159 MHz -61.14 dBm -26.14 d& 763.000 MHz 775.000 MHz 6.250 kHz 763.23377 MHz -61.25 dbm -26.25 db
775.000 MHz 775,900 MHz 100,000 kHz 775,89326 MHz -39.52 dBm -26.52 dB 775.000 MHz 275.900 MHz 100.000 kHz 77598506 MHz Z49.00 dBm 36,00 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.99206 MHz -41.86 dBm -26.86 dB 775.600 MHz 776.000 MHz 30.000 kHz 775.06578 MHz 5334 dbm 20,34 db
776,000 MHz 786,000 MHz 100,000 kHz 781,67632 MHz 5.86 dBm -24.14 dB 776,000 MHz 783,000 MHz 100,000 kHz 783,65435 MHz 5.33 dém -24.67 dB
788.000 Mz 786,100 MHz 30.000 kHz 786.03531 Mz -46.13 dBm -33.13 d 788.000 MHz 788.100 MHz 30.000 kHz 788.06319 MHz -34.33 dBm -21.33 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,34720 MHz -41.91 dém -28.91 d& 788.100 MHz 793,000 MHz 100.000 kHz 788,11224 MHz -30.01 dBm -17.01 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.09740 MHz -60.66 dBm -25.56 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -54.77 dBm -19.77 dB

Y
Il - I ) e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG9DO0701B

LTE Band 13 /5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

P m

Ref Level 30.00 dBm  Offset 10.80 dB Mode

SGL Count 100/100

Auto Sweep

Sp

ur

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit Gheck PABS
20 dbie—RBURIOUS | INE ABS pAkS 20 dbipe—$RURIONS | INE ABS DA
10 dem I 10 dBm ﬂ
0 de H 0dem “
10 dBm — H -10 dém — i
-20 dBm J - -20 dem
‘ [
| i an
SPURIDUS_LINE_ABS ) 1\ | SPURIOUS_LINE_ABS I‘ ]‘
-40 dBm \_ﬂ -40 dBm j T
-50 dBm | -50 dem \‘
-60.dRm - |60 dey I
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[ Start 763.0 MHz 7007 pts Stop 806.0 MHzZ
i Spurious Emissions
Range tow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 768.23277 MHz -61.14 dem -26.14 dB 763.000 MHz 775.000 MAz 6.250 kHz 768.38861 MHz 6114 dBm 26.14 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.77507 MHz -49.01 dém -36.01 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.50296 MHz -49.13 dBm -36.13 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94221 MHz -53.92 dBm -40.92 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.95895 MHz 53.58 dbm 20,98 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 17.84 dém -12.16 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 18.93 dBm -11.07 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.08497 MHz -53.89 d&m -40.89 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.06708 MHz -53.33 dbm -40.33 dB
788.100 MHz | 793,000 MHz 100,000 kHz 768,27667 MHz -49.55 dbm -36.55 dB 788,100 MHz | 793,000 MHz 100,000 kHz 788,10734 MHz -49.14 dBm -36.14 dB
793.000 MHz B06.000 MHz 6.250 kHz 795.42208 MHz -60.94 dBm =25.94 d8 793.000 MHz 806.000 MHz 6.250 kHz 802.11039 MHz -61.26 dBm -26.26 dB
T
I [ il ) wa

Date: 20.JAN. 2020 11:23:03

Date: 20.JAN.2020 11:28:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pe m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Sp

ur

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 20.JAN.2020 11:21:22

Date: 20.JAN.2020 11:26:51

@1 AvoPwr [@1 avgPwr
Limit Gheck PABS Limit ¢heck PAES

20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA

10 dem 10 dém

ode i 0dem

-10 dom = { “ -10 dem —

-20 dBm j ‘\ -20 dBm J

SPURIDUS_LINE ABS | SFURIOUS_LINE_aBS_

-40 dBm J \T“ 40 dBm

-50 dBm { 50 dBm.

: 60, 4R 1 M,

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz

P E Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequenc Power Abs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 77463437 MHz -61.20 dBm -26.20 d& 763.000 MHz 775.000 MHz 6.250 kHz 770.63037 MHz -61.13 dbm -26.13 db
775.000 MHz 775.900 MHz 100.000 kHz 775.85416 MHz -40.37 dBém -27.37 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,08126 MHz -49.13 dBm ~36.13 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98836 MHz -43.14 dBm -30.14 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.96038 MHz -53.65 dbm ~40.65 db
776.000 MHz 788,000 MHz 100.000 kHz 780,98102 MHz 4.67 dém -25.33 dB 776.000 MHz 788,000 MHz 100.000 kHz 784,27772 MHz 4.37 dBm -25.53 dB
788.000 MHz 786.100 MHz 30.000 kHz 788,01793 MHz -48.06 dBm -35.06 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.03212 MHz -34.06 dBm -21.06 dB
788.100 MHz 793.000 MHz 100.000 kHz 786.,32762 MHz -43.87 dém -30.87 de 788.100 MHz 793.000 MHz 100.000 kHz 788,13182 MHz -30.71 dBm -17.71 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -60.90 dBm -25.90 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -56.82 dBm -21.82 db

)
I [ il ) wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

a»
Spectrum || sp =
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep RefLevel 30,00 dém Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dbipe _BBURIOUS | INE ABS pAEG 20 dbipe—SBURIONS | INE ABS D ﬂ
10 dBm ” 10 dBm “
ods le\ 0 dem ”‘
-10 dBm —— \ -10 dBm —]
-20 dBm / -20 dBm !

SPURIOUS_LINE_ABS

-40 dBm H \

| SPURIOUS_LINE_ABS_

7 -40 dBm / \

50 dBm r UL\, \ I -50 dBm P AN i

E0.dam. i | .60, dBm 1

Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 765.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Freguency | Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.32767 MHz -61.20 dém -26.20 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 760,02308 MHz -61.16 dbm -26.16 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.08856 MHz -49.07 dém -36.07 di 775.000 MHz 775.900 MHz 100.000 kHz 775.18836 MHz -49.16 dBm -36.16 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96628 MHz -53.55 dBm -40.55 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.93881 MHz -54.21 dBm -231.21 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.62438 MHz 20.58 dBm -9.42 d& 276.000 MHz 789.000 MHz 100.000 kHz 786,43556 MHz 20.58 dém ~9.32 dB
788.000 MHz 788,100 MHz 30,000 kHz 786.02082 MHz -54.15 dBm -41.15 dé 788.000 MHz 768.100 MHz 30.000 kHz 788.01034 MHz -52.98 dBm -39.98 dB
788.100 MHz 793.000 MHz 100.000 kHz 790,39825 MHz -49.56 dBm -36.56 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,19545 MHz -49.02 dBm -36.02 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.68182 MHz -61.17 dBm -26.17 dB 203.000 MHz 806.000 MHz 6.250 kHz 704.50000 MHz ~61.04 dBm -26.04 dB
Jj [| L] il (| e

Date: 20.JAN. 2020 11:38:40

Date: 20.JAN.2020 11:38:20

Band Edge / Full RB

Spectrum I

Ref Level 30.00 dém  Offset 10.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS
20 dhml“ PURIQUS INE _ABS DAES
10 dBm
0 dBm [ l
-10 dem — , \
-20 dBm // \
SPURIOUS_LINE_ABS_
-40 dBm
-50 dBm rj [,
lwﬂuwm
Sn.d8m | T
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 773.11189 MHz -60.96 dBm -25.96 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89416 MHz -42.55 dBm -29.55 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99476 MHz -45.05 dBm -32.06 de
776.000 MHz 788.000 MHz 100.000 kHz 783.37862 MHz 3.76 dBm -26.24 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.06109 MHz -34.04 dBm -21.04 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.22972 MHz -209.89 dBm -16,89 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.24026 MHz -46.47 dBm -11.47 dB
-7
[ ] o
Date: 20.JAN.2020 11:31:39
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SPORTON LAB.

FCC RADIO TEST

REPORT

Report No. : FG9D0701B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /

1RB

Highest Band Edge / 1 RB

(Spaeom )

Date: 20.JAN. 2020 11:35:.00

Date: 20.JAN.2020 11:40:00

Spectrum L
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 2vgPwr
Limit §heck PARS Limit Gheck PABS
20 dbipe—$BURIOUS | INE ABRS pAkS 20 ghipe—$RURIOUS | INE ABS D ﬂ
10 dBm ” 10 dBm “
fﬂ‘ o i
-10 d8m — { I\ -10 dem: — -
-20 dBm ‘ -20 dem | ‘,
o [ . [
SPURIOUS_LINE_ABS j \ | SPURIOUS_LINE_ABS_ j ]‘
-40 dBm - -40 dBm T
/ L/
50 dem [ = | -50 dBm et T
- Sl T
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  Alimit | Range Low Range Up | RBW | Frequency | Ppowerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 771,55345 MHz -61.31 dém -26.31 dB 763.000 MHz 775.000 MAz 5.250 kHz 767.57343 MAz -60.06 dBm -25.96 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,90694 MHz -48.91 dém -35.51 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.61364 MHz -48.92 dBm -35.92 d8
775.900 MHz 776.000 MHz 30.000 kHz 775.97877 MHz -53.76 dBm -40.76 di 775.900 MHz 776,000 MHz 30.000 kHz 775.97448 MHz -54.14 dBm -41.14 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 19.80 dém -10.20 d& 276.000 MHz 788.000 MHz 100,000 kHz 786.37562 MHz 20.04 dBm ~0.96 dB
788.000 MHz 768,100 MHz 30.000 kHz 78801573 MHz -54.05 dém -41.05 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.06608 MHz -53.28 dBm -40.28 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.65420 MHz -49.52 dBm -36.52 dB 785,100 MH= 753,000 MHz 100,000 kHz 76853329 MH= 45,26 dbm 36,26 db
793.000 MHz B06.000 MHz 6.250 kHz £02.01348 MHz -61.23 dBm =26.23.d8 793.000 MHz 806.000 MHz 6.250 kHz 804.77273 MHz -61.12 dBm -26.12 d8
- —
Jj | N il (] ™

Band Edge / Full RB

Spectrum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS

20 dhml“ PURIQUS INE _ABS DAES

10 dBm

0 dBm ( _"_1}

-10 dem — l ‘

-20 dBm J \

SPURIOUS_LINE_ABS_ / ---'-u'--hﬁ-\—_,.“~1

-40 dBm

-50 dam rj -M

ShdBm = ]

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 771.07393 MHz -61.14 dBm -26.14 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -42.62 dBm -29.62 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99545 MHz -45.26 dBm -32.26 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.44356 MHz 2.79 dBm -27.21 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.03541 MHz -34.71 dBm -21.71 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.24441 MHz -30.83 dBm -17.83 db
793,000 MHz 806,000 MHz 6,250 kHz 793.17532 MHz -48.30 dBm -13,30 dB
-7
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J
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TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-15 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 13/ 10MHz / 64QAM

L

J

Date: 20.JAN.2020 11:43:24

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
[_] ] m
S rum ﬂ%’ Sp T
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PARS
20 dbipe—$BURIOUS | INE ABRS pAkg 20 ghipe—$RURIOUS | INE ABS D
10 dBm "I 10 dBm ﬂ
0ds J} 0 dem Tt
o | fh\ oo _ i
-20 dBm " \ -20 dem / ‘,L
SPURIDUS_LINE_ABS f \ | SPURIGUS_LINE_aBS_ I |\
40 dg ; - ) !
m T 40 dBm 7 \
-50 dBm [ - | 50 dem - T
i 00 dR0: I
Start 763.0 MHz 7007 pts Stop B06.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit | Range Low RangeUp | RBW | Freguency | Powerabs | ALimit
763.000 Mz 775.000 MHz 6.250 kHz 765.79920 MHz -61.24 dém -26.24 dB 763.000 MHz 775.000 MAz 6.250 kHz 773.60340 MHZ -61.17 dBm -26.17 dB
775.000 MHz 775.900 MHz 100.000 kHz 775,61903 MHz -49.01 dém -36.01 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.33941 MHz -49.19 dBm -36.19 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99296 MHz -54.15 dBm -41.15 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.99975 MHz -54.00 dBm -41.00 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 17.76 dém -12.24 d& 276.000 MHz 788.000 MHz 100,000 kHz 786.41159 MHz 18.84 dBm 1116 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.01344 MHz -54.02 dém -41.02 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.03222 MHz -53.53 dBm -40.53 dB
788.100 MHz 793.000 MHz 100.000 kHz 79143112 MHz -49.63 ddm -36.63 d& 788.100 MHz 793.000 MHz 100.000 kHz 78617008 MHz -49.33 dBm -36.33 dB
753.000 MHz 205.000 MHz 5.250 kHz 80533117 MHz -61.20 d&m ~26.20 d& 793.000 MHz 806.000 MHz 6.250 kHz 805.55195 MHz -61.23 dém -26.23 db
- ——
r [ | LN ] "[ [ | e
Date: 20.JAN 2020 11.45:04 Date: 20.JAN.2020 114644
Band Edge / Full RB
Spectrum I |u§
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o dbipe —$PURIOUS | INE ABS DABS
10 dBm
0 dem {,—— ]
-10 dBm — , }
-20 dBm i
o . \
SPURIOUS_LINE_ABS_ J TNN'\.
-40 dBm / |
-50 dBm |‘VJ
60.dam ; S =
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 772.27273 MHz -61.17 dBm -26.17 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -43.33 dBm -30.33 de
775,900 MHz 776.000 MHz 30.000 kHz 775.98966 MHz -46.35 dBm -33.35 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.12687 MHz 1.80 dBm -28.20 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09585 MHz -35.85 dBm -22.85 db
788,100 MHz 793,000 MHz 100.000 kHz 788.13671 MHz -31.91 dBm -18.91 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.00649 MHz -49.29 dBm -14,29 dB
-7
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 20.JAN.2020 11.07.37

Date: 20.JAN.2020 11.08:18

Spectrum e Spect 1 -
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit 11r~rk PAES
ine SPURIOUS. INE_ABS PABS ne URIOUS INE_ABS PABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
e, e,
so0d . = 50 dém Gt s Al
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 741.20415 MHz -59.17 dBm ~46.17 dB 30,000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz -55.98 dBm -45.98 dB
806.000 MHz 1.000 GHz 100.000 kHz 992.68016 MHz -57.47 dBm -44.47 dB 806.000 MHz 1,000 GHz 100.000 kHz 975.03488 MHz -57.63 dBm -44.63 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -47.38 dBm -34.38 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99525 GHz -47.71 dBm -34.71 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55320 GHz -42.90 dBm -29.90 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.55779 GHz -42.98 dBm -20.98 di
( It ] q o ( ) ) ]

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 20.JAN.2020 11.09:38

Date: 20.JAN.2020 11.08:58

Spectrum e Spect 1 -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrwr (@1 avgpwr
Limit Tmrk Paks Limit (thrnk
-10 4 —$PURIOUS LINE_ABS PABS -10 4ipp—$PURIOUS LINE_ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dBm
-30 dB -30 dBm
-40 dBm -40 dBm
- Sl I e Ve e
. R e et a8 r B e at et
-50 dBm -50 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 750.36207 MHz -59.10 dBm -46.10 dB 30,000 MHz 763.000 MHz 100.000 kHz 743.76837 MHz -58.91 dém -45,91 dB
806.000 MHz 1.000 GHz 100.000 kHz 973.67766 MHz -57.59 dBm -44,59 dB 806,000 MHz 1.000 GHz 100.000 kHz 991.80760 MHz -57.78 dém -44.78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -46.91 dBm -33.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -46.73 dBm -33.73 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54630 GHz -42.95 dBm -29.95 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54230 GHz -42.84 dBm -29.684 dB
( It ] ( o ( ) ) ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 20.JAN.2020 11.41.21

Date: 20.JAN.2020 11:40:41

Spectrum Spec
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Twrk PARS Limit 11r~rk
ine sPURIOUS. INE_ABS PABS ne sPURIOUS INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 dB -30 dBm
-40 dBm -40 dBm
oo A At g o i,
50 d 1 * -50 dBm L = =
70 dB =70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763,000 MHz 100,000 kHz 756.58946 MHz -58,98 dBm -45,98 dB 30,000 MHz 763,000 MHz 100,000 kHz 709.33458 MHz -50,00 dBm -46,09 dB
806.000 MHz 1.000 GHz 100.000 kHz 981.51674 MHz -57.56 dBm -44.56 dB 506,000 MHz 1,000 GHz 100,000 kHz 980.64418 MHz -57.84 dBm -44.84 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -46.96 dBm -33.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -47.02 dBm -34.02 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55170 GHz -42.82 dBm -29.82 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54730 GHz -43.09 dBm -30.09 d&
\ ) J v ( I J wa
Date: 20.JAN.2020 11:18:37 Date: 20.JAN.2020 11:19:17
Spectrum u%;" 3p ué]
Ref Level 0,00 dBm  Offset 10,80 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 10,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limil Cfvlmrk PABS Limit (thrr.k
10 dine "pllmmm INE_ABS PABS 10 ddne i JRIOUS_) INE_ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
50 d l S 50 cém . e T
70 dB -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 753.29260 MHz -58.97 dBm -45.97 dB 30,000 MHz 763.000 MHz 100,000 kHz 753.29260 MHz -58.83 dBm -45.83 dB
806.000 MHz 1.000 GHz 100.000 kHz 997.33383 MHz -57.80 dBm -44.80 dB 806,000 MHz 1,000 GHz 100.000 kHz 994.42529 MHz -57.62 dem -44.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -47.00 dBm -34,00 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -47.34 dBm -34.34 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55229 GHz -42.87 dBm -29.87 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.53830 GHz -42.98 dBm -29.98 dB
\ ) J ( I J [ wa
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 13 / 5MHz

Spectrum Spec
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
ine SPURIOUS. INE_ABS PABS ne sPURIOUS. INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
. e,
s0d = S0 dBm - =
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 740.83783 MHz -58,08 dbm -45.08 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E4.75787 MHz -53.01 dBm -46.01 dB
806.000 MHz 1.000 GHz 100.000 kHz 999.078%6 MHz -57.55 dbm -44.55 dB 806.000 MHz 1,000 GHz 100.000 kHz 955.35382 MHz -57.74 dBm -44.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96526 GHz -47.76 dBm -34.76 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.97476 GHz -47.,39 dBm -34.3% dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55070 GHz -42.88 dBm -29.88 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.55329 GHz -43.00 dBm -30.00 d&
\ ) J v ( ) J i
Date: 20.JAN.2020 11:23:44 Date: 20.JAN.2020 11:24:24
Spectrum
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Tmrk PAES
ne $PURIOUS | INE_ABS PABS
10 iR
SPURIOUS_LINE_ABS_
-20 der
30 d
40 dBm
o4 P N s Vs ol
70 d8
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz -58.95 dBm -45.95 dB
£06.000 MHz 1.000 GHz 100.000 kHz 980.94903 MHz -57.77 dBm -44.77 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.98225 GHz -47.69 dBm -34.60 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54730 GHz -42.76 dBm -29.75 dB
( It ] o
Date: 20.JAN.2020 11:29:13
TEL : 886-3-327-3456 Page Number 1 A13-19 of 21
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit heck PARS
10 aa:_}‘v SPURIOUS. INE_ABS PABS
SPURIOUS_LINE_ABS_
-20 dBm
30 d8
-40 dBm

-50 dBm

Start 30.0 MHz 18004 pts Stop 8.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 725.81884 MHz ~59,00 dBm ~46.00 dB
806.000 MHz 1.000 GHz 100.000 kHz 990.74113 MHz -57.65 dbm -44.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99825 GHz -47.61 dBm -34.61 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54930 GHz -42.85 dBm -29.85 dB
)i U ) wa

L JL J

Date: 20.JAN.2020 11.47.25

TEL : 886-3-327-3456 Page Number 1 A13-20 of 21
FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0095
40 Normal Voltage 0.0015
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0095
0 Normal Voltage 0.0014

-10 Normal Voltage 0.0079 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0073
20 Maximum Voltage 0.0087
20 Normal Voltage 0.0000
20 Battery End Point 0.0096

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 25_Ant. 3

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.06 4.99 5.13 5.88
Middle CH 3.68 5.01 5.13 5.88 PASS
Highest CH 3.68 5.10 5.16 6.00
Mode LTE Band 25/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.87 6.43 - -
Middle CH 7.04 6.41 - - PASS
Highest CH 6.52 6.58 - -
TEL : 886-3-327-3456 Page Number : A25-1 of 58

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 25/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
e
. <
00 00
i
S i S
1E4 1E4 -
! \;
N
1 1 :
\ \ \

CF 1.86 GHz ean Pvir + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | | o.oes | Mean | poak | | 0% | 195 | oa% |

Trace 1 | 19,30 cbm 23,40 dbm 4.10 dB 2.67 dB 4.00 dB 4.14 0B Trace 1 | 2069 cbm 26,62 dbm 2.41d8 4.23 dB 4.99 dB
B B
L L J LR L L J

Date: 23.J4N.2020 17:27:10

Date: 23.J4N.2020 17:27:20

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&

o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz

@153 view (@153 view

"\‘ - < B
N
00 00 -
S 5 §
< \ <
1E- vy 4
5 Y 5,
% b

. . A

1 1 i

1 !

= = 1

CF 1.88 GHz ean Pvir + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 db
C y G Di Function C y Ci Di Function Samples: 130000

Mean | poak | crest | 10% | 19 | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 19,96 cbm  23.62 dbm 3.66 dB 2.84 0B 3.59 dB Trace 1 | 20.75 cbm 26,62 dbm 5.88 dB 2.41d8 4.26 dB 5.01d8 5.62 OB
B B —
L JL J L JL ] BRRREEEE e

Date: 23.JAN.2020 17:27:51

Date: Z3.JAN.2020 17:40:11

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
0. 0.
i X -
= % Y
1E- 1E- -
L L \'
1 1 3
kS
1 | . \
CF 1.905 GHz ean Pvir + 20.00 dB CF 1.905 GHz — Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20.05 cbm 23,72 dbm 3.67 dB 2.76 dB 3.62 dB 3.66 dB 3.68 0B Trace 1 | 2072 dbm 26,55 dbm 6.23 dB 2.43 dB 4.32 dB 5.10 dB 5.56 dB
— — B
L JL J AR L J1 )| BRRREEEE e

Date: Z3.JAN.2020 17:40:55

Date: Z3.JAN.2020 17:41:08

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 25/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&

o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz

@153 view (@153 view

o

\ AN
00 - 00 -
\ X
S h S
5 N 5
1E- ‘\ 1E-
5, % 5
N Y \

1E + 1E -

CF 1.86 GHz ean Pvir + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000

Mean | poak | crest | 10% | 19 | [i} | Mean | poak | crest__ | 0% | 195 | 0% | p.01%

Trace 1 | 19,36 bm 24,55 dbm 5.17 dB 2.67 dB .04 0B Trace 1 | 19.66 bm 26,50 dbm 6.94 d8 2.93 dB 4.90 dB 5.88 dB 5.52 dB
B S —
L L J L JL J [ [TTT e

Date: 23.JAN.2020 17:26:49

Date: 23.J4N.2020 17:26:59

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&

o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz

@153 view (@153 view

AN
00
ht
s B s
!
1E-
i 5
\ \ \
3 \

1 1€ Y

1 1 !

CF 1.88 GHz ean Pvir + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 db
C y G Di Function C y Ci Distribution Function Samples: 130000

Mean | poak | crest | 10% | 19 | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 19,35 cbm 24,52 dbm 5.16 dB 2.61 dB 5.04 0B Trace 1 | 19.76 dbm 26,60 dbm 5.85 db 2.96 dB 4.87 db 5.88 dB 5.49 dB
B B —
L L J L JL J | CEERERE

Date: 23.J4N.2020 17:27:30

Date: 23.JAN.2020 17:27:41

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz lo_at 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
P
B T =
s
0. '\ 0.0 &
‘ 5 5 S
< 5 <
1E4 1E4 -
5 \ 5,
g § \
1
1 1 5
\ ‘\ \
CF 1.905 GHz i ean Pvir + 20.00 dB CF 1.905 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,45 cbm 24,66 dbm 5.18 dB 2.93 dB 5.07 dB 5.16 0B 5.15 dB Trace 1 | 19,66 bm 26,63 dbm 6.95 dB 2.93 dB 4.95 dB 5.00 dB 5.5% dB
B S —
L JL CERRREE ] W o

Date: Z3.JAN.2020 17:40:28

L L

Date: 23.JAN.2020 17:40:44

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 25/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum [ Spectrum [
Ref Level 00 dém  Offset 11.70 d& Ref Level 00 dém  Offset 11.70 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
e
. ——
N
00
< 1 N 1
1E4 T 1E
{ § \ X,
b % N %
3
1 | 1 A\
1 ¥ 1 T
§
\ N kY
CF 1.86 GHz ean Pvir + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1751 cbm 24,68 dbm 5.97 dB 2.64 dB 5.36 dB 6.67 dB ©.99 dB Trace 1 | 1873 cbm 26,66 dbm 8.13 db 3.04 dB 5.13 dB 5.43 dB 7.30 dB
—_— S —
L JL J [ CEEREEE N L JL ] [ _[TTTT

Date: 23.JAN.2020 17:25:40

Date: Z3.JAN.2020 17:25:52

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
S
o
) S
00 o 00
5
1E4 & 1E4 -
\ N \
j
L 1 |
1 1 %
N
\ ! \
| \ )
1 i 1 i
CF 1.88 GHz ean Pvir + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1830 cbm 2543 dbm 7.13 dB 3.01 dB 5.15 dB 7.04 0B 7.13 db Trace 1 | 1876 cbm 26,72 dbm 7.95 dB 3.04 d8 5.10 dB 5.41d8 7.25 dB
B B —
L JL J [ CEEREEE N L J1 )| | CEERERE

Date: 23.JAN.2020 17:26:04

Date: 23.JAN.2020 17:26:18

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
0. 0. T
X S & S
b
. < <
1E- i - 1E- -
\ | |
1€ 1€ -
X
CF 1.905 GHz ean Pvir + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1815 cbm 2461 dbm 5.56 dB 2.99 dB 5.42 dB 6.52 dB 6.67 dB Trace 1 | 1877 dbm 2661 dbm 7.85 dB 3.01d8 5.19 dB 5.58 dB 7.33 0B
—— — L —
L JL J AR L J1 )| | CEERERE

Date: 23.J4N.2020 17:26:28

Date: 23.J4N.2020 17:26:39

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.22 1.23 3.01 3.05 4.90 4.89 9.83 9.77 | 14.12 | 1457 | 18.66 | 19.06
Middle CH 1.23 1.22 3.03 3.05 4.87 4.92 9.73 9.81 | 14.60 | 14.54 | 19.06 | 19.18
Highest CH 1.22 1.23 3.02 3.03 4.88 4.91 9.65 9.71 | 14.48 | 14.45 | 19.02 | 19.22

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.24 - 3.05 - 4.81 - 9.83 - 14.42 - 18.78 -
Middle CH 1.23 - 3.02 - 4.90 - 9.91 - 14.21 - 19.02 -
Highest CH 1.22 - 3.02 - 4.92 - 9.83 - 14.39 - 19.06 -

TEL : 886-3-327-3456 Page Number : A25-5 of 58

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 25

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

(=]

pectrum

(=]

pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 15.24 dBm| ™Il 14.50 aBm)|
1.85099090 GHz 1.85058250 GHz
= ng 26.00 dB| « o ndB 26.00 dB|
w0 P AT A PR 1.222400000 MHz| 104 RS P PR 1.230800000 MHz|
Qfactor | 1514.9) / Q factor 1503.6|
od T 0 f
T
BUE! -10d !
J‘l
20 d 20 di
- [ \
| St £ s pndee ™ VA P pod Lo o
¥ ” A
-40d
50 df -50 di
-60 df -60 di
CF 1.8507 GHz 1001 pts Span 2.8 MHz CF 1.8507 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LB509909 GHz 15.24 dBm o down 1.2224 MHz ML 1.8505825 GHz 14.539 dBm ndB down 1.2308 MHz
TL 1 1.B500846 GHz -11.13 dém ndé 26.00 dB TL 1 1.8500846 GHz -11.58 dém ndé 26.00 d8
T2 1 1851307 GHz -10.84 dém Q factor 1514.3 T2 1 1.8513154 GHz -11.52 dém Q factor 1503.6
L I ) L I ) -

Date: Z5.JAN 2020 14:42:59

DCate: 23, JAN.2020 14.43.11

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.00 dBm| ™Il 15.25 dBm)|
187982940 GHz
20 + 20 3
Y ndB 26.00 dB| Y ndB 26.
g T R [ At ’W\r-.f’u—'w\//‘w\ 1.230800000 MHz| 104 X prrme TN B Ay 1.222400000 MHz|
Q factor 1527.4 Q factor 1 1538.1
od A b 0 d
/ Y o
T 2
BUE! d -10d 5
/ 4
_ sod [
[ AW ) el b .
ey =
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LE795234 GHz 15.00 dBm ndB down 1.2308 MHz ML 1.8801455 GHz 15.25 dém ndB down 1.2224 MHz
T1 1 1.879379 GHz -10.75 dBm nds 26.00 dB TL 1 1.8793902 GHz -10.62 dém ndé 26.00 d8
T2 1 1 BEOG09A GHz -10.81 dém Q factor 1527.4 T2 1 1.8806126 GHz -10.57 dém Q factor 1538.1

L )

Date: Z5.JAN.2020 14.49.26

J

L I

DCate: 23, JAN.2020 14.49.38

J

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

pectrum s
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,70 db @ RBW 30 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.32 dBm| MiL1] 14.00 dBm|
1.91429160 GHz 1.91392520 GHz,
20 . A _ ndB 26.00 dB| 2 T ndg 26.00 dBj
104 AT o vt WAL T e 1.216800000 MHz| 104 A '\,—L S N B 1.233600000 MHz|
/ Qfactor 1573.2] i Qfactor ) 1551.5]
od 1 b 0 f
J X
-0 d 7 v -10 di ‘J’
o0 / ) s /
b / \ ) ) \
-t o P
A dRig Pt L i 30 - = -
s
-40 -40 df
50 df 50 d
-6 df -60 di
CF 1,9143 GHz 1001 pts Span 2.8 MHz CF 1.9143 GHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 10142916 GHz 15.32 dam nd8 down 1.2168 MHz ML 1.0139252 GHz 14.00 dBm nd8 down 1.2336 MHz
T 1 19136902 GHz -10.45 dbm nd8 26.00 dB TL L 1.5136848 GHz -12.09 dam n 26,00 d8
T2 1 1.914907 GHz -10.80 d8m Q factor 1573.2 T2 1 1.9149182 GHz -11.79 dém Q factor 1551.5
—

L I

Date: 23.JAN 2020 14:51:49

J

L U

Date: 23 JAN.2020 14:51:37

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 25

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

(=]

pectrum

(=]

pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.47 dBm| ™Il 15.14 dBm|
M 1.85075070 GHz 1.85111040 GHz
= ’ . ) 26.00 dB| « x“m ndB 26.00 dB)|
04 il Ny 3.009000000 MHZ 104 P S i - A 3.045000000 MHZ]
i Q factor | 615.1 / Q factor 607.9|
/
LY
0 di 0
</ L -/
-10d 7 5 04 .I}
/ Y 1
d / \ P \
20 - -20 +
~ 1/ Rt Ravan
A o / NS Al P A
L3 dams - e - |
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.8515 GHz 1001 pts Span 6.0 MHz CF 1.8515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LBSO7507 GHz 16.47 dBm ndB down 3.009 MHz ML 1.8511104 GHz 15.14 dBm ndB down 3,045 MHz
TL 1 1.B499955 GHz -9.77 dém ndé 26.00 dB TL 1 1.8499835 GHz -11.19 dém ndé 26.00 d8
T2 1 1 B530045 GHz -9.71 dBm Q factor 515.1 T2 1 1.8530285 GHz -10.79 dém Q factor 507.9
( X ] = C i ] =
Date: 23.JAN.2020 15:13:22 Date: 23 JAN.2020 151334
ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.00 dBm| ™Il 15.95 dBm|
1.88001200 GHz 1.88095900 GHz
20 - 20 M1
‘ k. ndg 26.00 dB| B ndg ¥ 26.00 dB|
g ]~ e Y e T 3.027000000 MHz| 104 A e, 3.050900000 MHz|
] Q factor \ 621.1 7 Q factor 616.5)
{
od 0d
) o
BUE F -10 di ¥
/
/
20 d - -20 di
e [ N a s N
-40 -40 df
-50 d -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LEB0012 GHz 15.90 dBm ndB down 3.027 MHz ML 1.880958 GHz 15.95 dém ndB down 3.0509 MHz
TL 1 1.B785135 GHz -10.00 dém ndé 26.00 dB TL 1 1.8784835 GHz -9.84 dBém ndé 26.00 d8
T2 1 L BELE405 GHz -9.99 dBm Q factor 521.1 T2 1 1.8815345 GHz -10.26 dém Q factor 516.5
L I ) - L I ] o

Date: Z5.JAN.2020 15:19:36

DCate: 23.J4N.2020 15.19.48

Highest Channel

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

rum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.05 dBm| ™Il 16.10 dBm|
1.91305040 GHz 1.91222930 GHz
20 - 20
X - _ndB 26.00 dB| ndB 26.00 dB|
- et eene il et 3.021000000 MHz o e 3.033000000 MHZ|
I Q factor 633.3) Q factor 630.5]
ad : T od 1
Y 2 f
04 i 3 10 d i
/ \
-20 df y -20 i 1 -
] / \
.
PN R N T \
wa =0 —
-40d -40 d
-50 d -50 di
60 d -60 db
CF 1.9135 GHz 1001 pts Span 6.0 MHz CF 1.9135 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 L.5130504 GHz 16.05 dBm ndB down 3.021 MHz ML 1.5122253 GHz 16.10 dBm ndB down 3,033 MHz
TL 1 1.9120015 GHz -9.68 dBm ndé 26.00 dB TL 1 1.9119835 GHz -9.51 dém ndé 26.00 d8
T2 1 19150225 GHz -9.76 dBm Q factor 633.3 T2 1 1.5150185 GHz -9.71 dBm Q factor 630.5
L I ] L )i ]

Date: Z5.JAN.2020 15:21:59

J

Cate: 23, JAN.2020 15.21.47

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A25-7 of 58




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 25

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: Z5.JAN.2020 15:28:01

pectrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 14.15 dBm| ™Il 13.40 dBm)|
1.85322900 GHz 1.85316900 GHz
= Mnds 26.00 dB| « MlndB 26.00 dB|
w0 ey o e -'\/ﬁpbw\,w-,hf‘,’\ 4.895000000 MHZ 104 Va¥as LN Mo JoBurn, o 4.885000000 MHZ]
! Q factor \ 378.9) | Q factof 379.4)
od 1 0 L
] . |
-10 df 3 -10 o
\ \
s0d \ 204 /
21 i a1 / 1
. ey - /) . \- " I
30 ooy A, - - N P \ A
ey FAASRT,
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.8525 GHz 1001 pts Span 10.0 MHZ CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1553229 GHz 14.15 dBm ndB down 4.655 MHz ML 1 1.853168 GHz 13.40 dBm ndB down 4,585 MHz
TL 1 1850062 GHz -12.15 dém ndé 26.00 dB TL 1 1.850082 GHz -12.64 dBém ndé 26.00 d8
T2 1 1854958 GHz -11.76 dém Q factor 376.6 T2 1 1.854968 GHz -12.83 dém Q factor 375.4
L I ) - L I ) L

Cate: 23.J4N.2020 152813

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: Z5.JAN.2020 15:24:15

ectrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.81 dBm| ™Il 12.72 aBm)|
1.88150800 GHz 1.8B054900 GHz
= ndB 26.00 dB| @ ML ndB 26.00 dB|
04 T e Ta p'\,.ayl\/./'Lq A, 4.865000000 MHZ| 104 . i X, B o 4.915000000 MHZ]
f Q factor i a86.7] qfactor \ 382.6f
0d L 0d !
-4 1, \
104 i - 04 T 1z
I | ¥
20 / 20 dl ! \
e 7 N ) / |
Al P, N A% - e fomd™y R
PR A
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 10.0 MHZ CF 1.88 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LEB1508 GHz 14.81 dBm ndB down 4.685 MHz ML 1.880548 GHz 12.72 dBm ndB down 4,915 MHz
T1 1 1877552 GHz -11.49 d8m nds 26.00 d8 T1 1 1.877542 GHz -13.69 dam nds 26.00 da
T2 1 1862418 GHz -11.09 dém Q factor 385.7 T2 1 1.882458 GHz -13.03 dém Q factor 382.6
L I ) - L I ] o

DCate: 23, JAN.2020 15:34:27

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 23.JAN 2020 15:36:38

pectrum s
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 14.12 dBm| MiL1] 13.46 dBm|
1.91057200 GHz 1.91049200 GHz,
20 xl_\ ndg 26.00 dB| 2 ML dB 26.00 dBj
04 - I o P\ A B g 4.875000000 MHz| 104 s A B o\ 4.905000000 MHz
7 Q factor \ 391.9) Q factor \ 389.5
0 i ' 0
/ \ 4
-0 d - v -10 di
/{ \
20d L 20 d
/ \
a0 il A 3
- Uy s Sy
e RV NN Al ¥ YAl
40 d -40d
50 df 50 d
60 d -60 di
CF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1910572 GHz 14.12 dBm nd@ down 4.B75 MHz M1 1.910492 GHz 13.48 dBm nd@ down 4,905 MHZ
T 1 1,910042 GHz -12.11 dam nd8 26.00 dB TL L 1.510062 GHz -12.58 dbm n 26,00 d8
T2 1 1914918 GHz -12.12 dém Q factor 391.9 T2 1 1.914968 GHz -12.57 dém Q factor 389.5
—
L U J wa L JU J

Date: 23 JAN.2020 15.36.26

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A25-8 of 58




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 25

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

(=]

pectrum

(=]

pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 15.73 dBm| ™Il 14.06 dBm|
1.8586760 GHZ 1.8558990 GHz
1
= ndB X 26.00 dB| « ndB 26.00 dB)|
04 e T e - L VAV AR Y ©.830000000 MHZ 104 o d ) P B e ©.770000000 MHZ]
] Q factor 1 189.1] Q factor ‘\ 190.0)
/ \ !
0 di J. 0
T T §
BUE! : 04 ;
/ | \
20 d v 20 di B
il y |¥a o
e [l i A
30 et | 30w
-40 -40 df
50 df -50 di
-60 df -60 di
CF 1.855 GHz 1001 pts Span 20.0 MHZ CF 1,855 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1B58676 GHz 15.73 dBm ndB down 9.63 MHz ML 1.855899 GHz 14.85 dBm ndB down 9,77 MHz
TL 1 1.B50165 GHz -10.12 dém ndé 26.00 dB TL 1 1.850165 GHz -10.86 dém ndé 26.00 d8
T2 1 1859995 GHz -10.61 dém Q factor 169.1 T2 1 1.859935 GHz -11.54 dBm Q factor 190.0
L I ) - L I ) L

Date: Z5.JAN.2020 15:50:01

DCate: 23.J4N.2020 155013

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.53 dBm| ™Il 15.26 dBm)|
1.8832770 GHz 1.8794210 GHz
20 Ml 20 +
ndg, X 26.00 dB| nde 26.00 dB|
04 A e et ie Thbadhe 1 et P anW 9.730000000 MHZ| 104 BN Paintne - A VPSR 9.810000000 MHZ]
I Q factor \ 193.5/ / Q factor \ 191.5]
/ \ i
od 0d
i 7
-10d ‘t ¥ -10 o
l‘ 1
20 d 1 - - = 20 di —
vt e s e s I A e
0,418 A
-40 -40 df
50 df -50 di
-60 df -60 di
CF 1.88 GHz 1001 pts Span 20.0 MHZ CF 1.88 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LE83277 GHz 16.53 dBm ndB down 9.73 MHz ML 1.679421 GHz 15.26 dBm ndB down 9,51 MHz
T1 1 1875085 GHz -9.46 dBm nds 26.00 d8 T1 1 1.875065 GHz -11.02 dém ndé 26.00 d8
T2 1 1884815 GHz -9.78 dBm Q factor 193.5 T2 1 1.884875 GHz -10.31 dém Q factor 1915
L I ) - ( It ] x

Date: Z5.JAN.2020 15:56:15

DCate: 23, JAN.2020 15:56:27

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

L I ]

Date: 23.JAN 2020 15:58:38

pectrum s
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.96 dBm| MiL1] 14.94 dBm|
1.9090010 GHz| 1.9094210 GHz
20 LIE\B 26.00 dB| 2 “ dB 26.00 dBj
04 L~ B e, 9.650000000 MHz 04 et B B e 9.710000000 MHZ]
T Q factor 197.8| 7 Q factor \\ 196.6]
g { od ‘
i o 1
i i 7
-0 3 -10 t
20 d i 20 d | !
J/ [l J s
PR v | o e -~
40 d -40d
50 df 50 d
-6 df -60 di
CF 1,91 GHz 1001 pts Span 20.0 MHz CF 1.91 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,909001 GHz 15.96 dam nd8 down 9.55 MHz ML 1.009421 GHz 14,94 dBm nd8 down 9.71 Wz
T 1 1905165 GHz -9.92 dBm nd8 26.00 dB TL L 1505105 GHz -11.43 dbm n 26,00 d8
T2 1 1914815 GHz -10.55 dam Q factor 197.8 T2 1 1.914815 GHz -11.20 d8m Q factor 196.6
—

L U

Date: 23 JAN.2020 15.58.26

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A25-9 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 25

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

Date: Z5.JAN.2020 16:19.17

Cate: 23.J4N.2020 16:19.29

pectrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.49 dBm| ™Il 13.24 dBm)|
1.8631340 GHz 1.8590880 GHz
= ndB . 26.00 dB| « M1 nda 26.00 dB)|
04 A P | P B o 14.116000000 MHz| 104 RN WYLV N \_Bw_\,\/w\_,\ 14.565000000 MHz|
T Q factor 132.0| ! Q factor \ 127.9)
LE _} 0 ] +
BUE! -10d v
{
|
20 d - - 20 df - -
/ (NP I AT W N Voo o
-30 - RATd 50 oyt s My o]
DAY
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.8575 GHz 1001 pts Span 30.0 MHZ CF 1.8575 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LB63134 GHz 14,49 dBm ndB down 14.116 MHz ML 1.856088 GHz 13.24 dBm ndB down 14,565 MHz
TL 1 1.B50457 GHz -10.07 dém ndé 26.00 dB TL 1 1.850157 GHz -12.38 dém ndé 26.00 d8
T2 1 1864573 GHz -11.72 dém Q factor 132.0 T2 1 1.864723 GHz -12.66 dém Q factor 127.6
L I ) - L I ) L

Middle Channel /

15MHz / QPSK

Middle Channel /

15MHz / 16QAM

Date: Z5.JAN.2020 16:25:31

Cate: 23, JAN.2020 16:25.43

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.62 dBm| ™Il 14.70 aBm|
1.8744260 GHZ
= " ndB 26.00 dB)| @ ! ndB 2
104 A e N, o P e B N 14.595000000 'VIHz 104 (W -~ gﬂf\,‘,\\_\v\“ 14.535000000 'V!Hz
7 Q factor 128.4 ; Q factor | 129.0f
ad | 0d L
/ L rf Y
-10 - \\ 10 o i
/ | / 4
20 di { If \
] L e A ] A
. A 4 W din S [, A A
3 = s
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHZ CF 1.88 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LET4428 GHz 14.62 dBm ndB down 14.555 MHz ML 1.574875 GHz 14.70 dBm ndB down 14,535 MHz
T1 1 1.872627 GHz -11.81 dém nds 26.00 d8 T1 1 1.872747 GHz -10.93 dém nds 26.00 da
T2 1 1887223 GHz -11.53 dém Q factor 126.4 T2 1 1.887283 GHz -11.45 dBm Q factor 125.0
L I ) - L I ] o

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

Date: 23.JAN 2020 16:27:54

Date: 23 JAN.2020 16:27.42

pectrum s
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] 14.96 dBm| MiL1]
1.9029750 GHz| 1.
20 J,‘ ndg 26.00 dB| 2 dB M1 26.00 dBj
w0 Sty e | e e e N 14.476000000 MHz| 104 - A o Pt A 14.446000000 MHz|
! Q factor Y 131.5 Qfactor 132.4)
od ] I\ 0 t
_tod ¥ 5 10 d 17
/ \
d | 1 i \
20 f WJ-\\ 20 1 l.l
J VP, b -~
A0 dip— e . -t el "
P o
Vi
40 d -40d :
50 df 50 d
60 d -60 di
CF 1,9075 GHz 1001 pts Span 30.0 MHz CF 1.9075 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,902975 GHz 14.96 dBm nd@ down 14.476 MH2 M1 1.912505 GHz 13.28 dBm nd@ down 14,446 MHZ
T 1 1,900307 GHz -11.46 dbm nd8 26.00 dB TL L 1500247 GHz -12.57 dbm n 26,00 d8
T2 1 1914783 GHz -10.73 dém Q factor 131.5 T2 1 1.914693 GHz -13.16 dém Q factor 132.4
—
L U J wa L JU

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A25-10 of 58




ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 25

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

pe:
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.68 dBm| ™Il 12.94 dBm)|
1.8591210 GHz 1.8680720 GHz
= T ndB 26.00 dB| « 26.00 dB|
/ - A 18661000000 MHz| 10.061000000 MHz]
104 o ctra PR, o, i 104 ! —
i 7 Q factor \\\ 99.6| [ T - 98.0)
0 di t 0
d L 1L d | Yo
-0 -10
v
/ ' ’ ‘.
20 d ! i 20 d - -
. N Y [ N
» ST g
R ey
-40d
50 df 50 di
60 d -60 db
CF 1.86 GHz 1001 pts Span 40.0 MHZ CF 1.86 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LB59121 GHz 13.88 dBm ndB down 18.681 MHz ML 1 1.866072 GHz 12.94 dBm ndB down 19,061 MHz
TL 1 1850649 GHz -12.47 dém ndé 26.00 dB TL 1 1.850529 GHz -13.18 dém ndé 26.00 d8
T2 1 1869311 GHz -10.12 dém Q factor 99.6 T2 1 1.86959 GHz -13.37 dém Q factor 98.0
L I ) L I ) -

Date: Z5.JAN.2020 16:33:57 Cate: 23.J4N.2020 16:34.09

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.87 dBm| ™Il 12.03 dBm|
1.8794410 GHz 1.8818380 GHz
20 20
il ndB 26.00 dB| '\ ndB 26.00 dB|
Al A 10.061000000 MHz| v 10.181000000 MH]
p alna A A, fBRR A el d = A e
o I Q factdr™ \l 98.6 n { T N VY Qi 98.1
od ! t 0 dl f
1] {
104 i o ol
10 4 + 10 7
4 L d /
20 20
N ! - 1
J [N B Y, P, T R N
e S aind
40 df -40 d
50 df 50 di
-60 df -60 di
CF 1.88 GHz 1001 pts Span 40.0 MHZ CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LE79441 GHz 13.87 dBm ndB down 19.081 MHz ML 1.861838 GHz 12.83 dBm ndB down 19,161 MHz
T1 1 1870609 GHz -12.52 dém ndé 26.00 dB TL 1 1.87033 GHz -13.03 dém ndé 26.00 d8
T2 1 188967 GHz -11.67 dém Q factor 96.6 T2 1 1.88951 GHz -13.49 dBm Q factor 98.1
L I ) - ( It ] x

Date: Z5.JAN.2020 16:40:10 Cate: 23.J4N.2020 16.40.22

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

pectrum s
Ref Level 30.00 GBm  Offset 1,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 13.00 dBm| MiL1] 13.41 dBm|
1.8978470 GHz| 1.9011240 GHz
20 L ndB 26.00 dB| 2 K" ndg 26.00 dBj
Atk o g 10.021000000 MHe| By 19.221000000 MHez|
10 df Gt i N R o 2L T e 10 d - 7 = Lo
| om“ ‘} 99.9) ’,’ 7 o facta" 98.9)
ad ¢ od
J { g
-0 9 -10
20 df [ — 20 df f I
Jf WA, Jf \ -
RSN o .
-30 A3
AR Ao T 2pdday T Y
40 d -40d ! -
LA
50 df 50 d
-6 df -60 di
CF 1,905 GHz 1001 pts Span 40.0 MHz CF 1.905 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1897847 GHz 13.00 dBm nd@ down 19.021 MHz M1 1.901124 GHz 13.41 dBm nd@ down 19,221 MHZ
T 1 189545 GHz -12.81 dbm nd8 26.00 dB TL L 189525 GHz -12.43 dbm n 26,00 d8
T2 1 1914471 GHz -13.70 d8m Q factor 99.8 T2 1 1.914471 GHz -12.59 dam Q factor 98.9
—

L U J L JU J

Date: Z5.JAN 2020 16:42:32 DCate: 23 JAN.2020 16.42:20

TEL : 886-3-327-3456 Page Number 1 A25-11 of 58
FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 25

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

(=]

pectrum

(=]

pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.67 dBm| ™Il 14.06 dBm|
1.85024130 GHz 1.85024130 GHz
= 1 ndB 26.00 dB)| « Ll ndB 26.00 dB|
x Brinan o 1.236400000 MHz . U D v ot e 3.050900000 MHZ]
10 d - VA 10 Y
Qfactor | 1496.5| 7 Q factor | 606.4
od od 7 v
| / \
i Ty i } A
-0 -10
¥
/ / T
20 1 3 20 T
ol S [T Ao a oy
e e S o0 co
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.8507 GHz 1001 pts Span 2.8 MHz CF 1.8515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LB502413 GHz 12.67 dBm ndB down 1.2384 MHz ML 1.8502413 GHz 14.08 dBm ndB down 3.0509 MHz
T1 1 1.8500874 GHz -13.46 dBm ndé 26.00 dB TL 1 1.8499715 GHz -11.71 dém ndé 26.00 d8
T2 1 1 B513238 GHz -13.24 dém Q factor 1496.5 T2 1 1.8530225 GHz -12.18 dém Q factor 606.4
L I ) L I ) -

Date: Z5.JAN.2020 14:56:10

Cate: 23.JAN.2020 15,0552

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

L ) ]

Date: Z5.J4N.2020 15.01:23

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.72 dBm| ™Il 15.00 dBm)|
1.88031890 GHz 1.87890910 GHz
20 20
ndl 26.00 dB)| i ndB 26.00 dB|
104 o ; ~ N 1.230800000 'VIHz 104 e e P e B T 3.021000000 ""'Hz
Q factor \I 1527.9| 7 Q factor 622.0]
od od !
I
BUE! } -10d
/
20 d - 20 d
o - P
) - N A, v - s 4
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 L BE03189 GHz 13.72 dBm ndB down 1.2308 MHz ML 1.6769091 GHz 15.08 dBm ndB down 3.021 MHz
T1 1 1.8793874 GHz -11.97 dém nds 26.00 d8 T1 1 1.8785075 GHz -10.74 dBm nds 26.00 da
T2 1 1 BEO6182 GHz -12.50 dém Q factor 1527.8 T2 1 1.8615285 GHz -11.11 dém Q factor 622.0

I ]

DCate: 23.J4N.2020 15.08:58

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

L I ]

Date: 23.JAN 2020 15:02:29

pectrum s
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 3.14 dBm| MiL1] 14.90 dBm|
1 5030 GHz 1.91240910 GHz,
20 M1 ndB 26.00 dB| 2 x‘ dB 26.00 dBj
o A a N S o 5
04 v A 1.219600000 MHZ 104 ~ T e B - 3.015000000 MHZ]
7 dfactor "\ 1569.4 Q factor \ 634.3]
od 0 4 L
/ I
o 2
-0 d \, -10 di + L
/ / Y
20 df 20 df 4
J [ e \
o Lo n o \nn ~aergrn} e ]
3P clBs = T e
40 d -40d
50 df 50 d
60 d -60 di
CF 1,9143 GHz 1001 pts Span 2.8 MHz CF 1.9195 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,0139503 GHz 13.14 dam nd8 down 1.2196 MHz ML 1.0124091 GHz 14,90 dBm nd8 down 3,015 WAz
T 1 15136874 GHz -12.50 dBm nd8 26.00 dB TL L 1.5120015 GHz -11.48 dbm n 26,00 d8
T2 1 1.914907 GHz -12.77 dém Q factor 1569.4 T2 1 1.9150165 GHz -11.03 d8m Q factor 634.3
—
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Date: 23.JAN.2020 1510.03
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